Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Table 11: Radiated Band Edge Measurements Test Data
SISO Mode_ Test Data

Mode 802.11b Power Source DC 7.4V
. Environmental o
Antenna Chain 0 o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Ant. Polar. Horizontal
Detector: Peak Detector: AV
# Agilent R T 5 Agilent R T
Mkrl 2.413 4 GHz Mkrl 2.411 4 GHz
Ref 117 dBpd #Atten 10 dB 98.44 dEpY Ref 117 dBpY #Atten 10 dB 89.74 dBpl
#Peak #Peak
Lag 1 Log
18 0 18 .
dB/ N d/ ©
(Offst n Offst o n
18 e 16
dB .I dB F'
b ]
" TSSO SO A [ A 3 _ i
LaFiv LgAw = —
M1 52 M1 52
Start 2.318 @ GHz Stop 2.436 8 GHz Start 2.318° 0 GHz Stop 2.430 8 GHz
#Res B 1 MHz #BH 1 MHz Sweep 1 ms (1001 pts) 4Res BH 1 MHz #BH 16 Hz Sweep 9.357 5 (1001 prs)
Marker  Trace Type W Ais Amplitude Marker  Trace Type H fis fnplitude
1 1 Freq 2.413 4 GHz 98.44 dBpU 1 1y Freq 2.411 4 GH=z 89.74 dBpl
2 (48] Freg 2.398 B GHz 48.73 dBpl 2 (5] Freqg 2.390 8 GH=z 38.67 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 48.73 74 38.67 54 Pass
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Mode 802.11b Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.411 3 GHz Mkrl 2411 4 GHz
Ref 117 dBpY #Atten 16 dB 185.62 dBpY Ref 117 dBpY #Atten 160 dB 96.09 dEpY
wPeak F; wPeak
Log —o Log T
18 / 18 re
dB/ ! dB/ s
Offst 7 Offst ‘.
18 . 18
dB ! dB
cz» i &
T L, e TGP PRr Y AR o b - 3 7
LogAw LogAw ==
ML 52 ML 52
Start 2.318 @ GHz Stop 2.430 @ GHz Start 2.318 @ GHz - Stop 2.430 8 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBK 16 Hz Sweep 9.357 5 (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.411 3 GHz 185.82 dBpU 1 i Freg 2.411 4 GH=z 96.89 dBpU
2 [&5) Freg 2.398 B GHz 53.48 dBpu 2 (&5 Freg 2.398 B GHz 48.81 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 53.48 74 40.01 54 Pass
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Mode 802.11b Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.462 48 GHz Mkrl 2461 35 GHz
Ref 117 dBpY #Atten 16 dB 186,74 dBpY Ref 117 dBpY #Atten 160 dB 91.78 dBpY
#Peak #Peak
Log (1) Log
18 R 18 1
4B/ 4B/ P
Offst i Dffst .l
18 2 18
dB - 2 dB —
: o e PR - Il
Lofv LgRv - —
ML 52 ML 52
Start 2.45@ B8 GHz Stop 2.500 @6 GHz Start 2.45@ B8 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBK 16 Hz Sweep 3.889 5 (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.462 B8 GHz 186.74 dBpu 1 i Freg 2.461 35 GH=z 91.78 dBpU
2 [&5) Freg 2.493 58 GHz 49,15 dBpl 2 (&5 Freg 2.483 58 GHz 39.26 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 49.15 74 39.26 54 Pass
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Mode 802.11b Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.463 35 GHz Mkrl 2.461 45 GHz
Ref 117 dBpY #Atten 16 dB 184.76 dBpY Ref 117 dBpY #Atten 160 dB 95.84 dBpY
wPeak i wPeak
Log g Log "
18 " b 18 o
dB/ ’ dB/ -
(Offst N, (Offst - ™
18 18
dB £ dB ]
Lo o g
e e P e v e = ST
LgRw LgRy b e — L2
ML 52 ML 52
Start 2.45@ B8 GHz Stop 2.500 @6 GHz Start 2.45@ B8 GHz © Stop 2.508 00 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBK 16 Hz Sweep 3.889 5 (1001 pts)
Marker Trace Type i Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.463 35 GHz 184.76 dBpU 1 i Freg 2.461 45 GH=z 95.84 dBpU
2 [&5) Freg 2.493 58 GHz 49.59 dBpU 2 (&5 Freg 2.483 58 GHz 39.51 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 49.59 74 39.51 54 Pass

WLL Report# 16WS0525027F-02 Rev 0

- Page 149 of 185-

© 2016 Washington Laboratories, Ltd.




Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18

, 2016

Mode 802.11¢g Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3 Agilent R T 3 Agilent R T
Mkrl 2.467 6 GHz Mkrl 2489 6 GHz
Ref 117 dBpV #Aitten 10 dB 94.97 dBpV | Ref 117 dBpY #Aitten 10 dB 85.68 dBp
#Peak #Peak
Lag Log
18 5 18
dB/ e dB/ 1
Offst ] Offst o
10 : 10 -
a8 i 1| |
AP RTOO P P TR 7R W e e P T - :
S
LAy LAy F———F—— B R Bt -
ML 52 ML 52
Start 2,310 @ GHz Stop 2,430 @ GHz Start 2,310 @ GHz Stop 2,430 @ GHz
4Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) 4Res BH 1 MHz #UEH 1.8 kHz Sweep 52 ms (1061 pts)
Marker Trace Type W Axis fimplitude Marker Trace Type W Axis fimplitude
1 (&5 Freg 2.487 B GHz 94,97 dBpl 1 (&5 Freg 2.489 b GHz 85.68 dBpl
2 (48] Frag 2.398 A GHz 58.92 dBul 2 (48] Frag 2.398 A GHz 48.75 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 50.92 74 40.75 54 Pass
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Mode 802.11¢g Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
= Agilent R T % Agilent R T
Mkrl 2415 2 GHz Mkrl 2416 1 GHz
Ref 117 dBpY #Atten 16 dB 97.56 dBpY Ref 117 dBpY #Atten 16 dB 87.39 dBpY
#Peak #Peak
Lag T Log
18 -3 18 .
B/ dB/ s
Offst Offst ‘ ™
18 . 18 :
d5 d5 |
2 | |
P ! TN IR A RO W E? 7
o f
Laf LaAv e £
ML $2 ML $2
Start 2,310 @ GHz Stop 2,430 @ GHz Start 2,310 @ GHz Stop 2,430 @ GHz
4Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) 4Res BH 1 MHz #UEH 1.8 kHz Sweep 52 ms (1061 pts)
Marker Trace Type W Axis fimplitude Marker Trace Type W Axis fimplitude
1 (&5 Freg 2.415 2 GH=z 97.56 dBpl 1 (&5 Freg 2.418 1 GH=z £87.39 dBpl
2 (48] Frag 2.398 A GHz £1.88 dBpl 2 (48] Frag 2.398 A GHz 41.52 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.88 74 41.52 54 Pass
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Mode 802.11¢g Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
= Agilent R T % Agilent R T
Mkrl 2.457 88 GHz Mkrl 2.455 75 GHz
Ref 117 dBpY #Atten 16 dB 93.60 dBpY Ref 117 dBpY #Atten 16 dB 83.75 dBpY
#Peak #Peak
Lag Log
16 ; 16
dB/ i e e dB/ 1
Offst ¥ Offst By gom—iloeny
16 16
dB A dB f
™ e 1. s 2 /
e I - e
Eo o — T —
LaAw LgAv
ML $2 ML $2
Start 2.450 08 GHz Stop 2.508 0@ GHz Start 2.450 08 GHz Stop 2.508 0@ GHz
4Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) 4Res BH 1 MHz #UEH 1.8 kHz Sweep 21.67 ms (1061 pts)
Marker Trace Type W Axis fimplitude Marker Trace Type H Axis fimplitude
1 (&5 Freg 2.457 8@ GHz 93.68 dBpl 1 (&5 Freg 2.455 75 GHz 83.75 dBpl
2 (48] Frag 2.483 58 GHz 51.77 dBul 2 (48] Frag 2.483 58 GHz 41.88 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 51.77 74 41.00 54 Pass
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Mode 802.11¢g Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.457 16 GHz Mkrl 2.459 &5 GHz
Ref 117 dBpY #Atten 160 dB 99.97 dBpY Ref 117 dBpY #Atten 160 dB 98,39 dBpY
#Peak #Peak |
Log Log
14 ke _ 14 )
dB/ dB/ gt o
Offst o Offst s
10 10
dB SIS dB 1
T 5 X
= |
b AR P bt gl ] e~ 2
LaRw LaAw = m
ML S2 ML S2
Start 2.450 89 GHz Stop 2.508 08 GHz Start 2.450 89 GHz Stop 2.508 08 GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) #Res BH 1 MHz #UEH 1.8 kHz Sweep 21.67 ms (1061 pts)
Marker Trace Type H Axis Amplitude Marker Trace Type H Axis Amplitude
1 (48] Freq 2.457 18 GHz 99.97 dBpU 1 (48] Freq 2.459 85 GHz 98.39 dBpU
2 [45) Freq 2.483 5@ GHz 57.63 dBpU 2 [45) Freq 2.483 5@ GHz 44.78 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 57.63 74 4478 54 Pass
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Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2485 1 GHz Mkrl 2489 & GHz
Ref 117 dBpY #Atten 160 dB 98,88 dBpY Ref 117 dBpY #Atten 160 dB 81.82 dBpY
#Peak #Peak
Log Log
18 1 18
dB/ A E T dB/ 4
Offst f 5 Offst -
10 . 10 1
dB dB |
P Lo 2 :
Lafv T S R N — _ D
ML S2 ML S2
Start 2,319 9 GHz Stop 2,430 @ GHz Start 2,319 9 GHz Stop 2,430 @ GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) #Res BH 1 MHz #UEH 2.7 kHz Sweep 34.67 ms (1061 pts)
Marker Trace Type H Axis Amplitude Marker Trace Type H Axis Amplitude
1 1 Freq 2.489 1 GH=z 98.88 dBpU 1 (48] Freq 2.489 A GHz 81.82 dBpU
2 [45) Freq 2.358 B GHz 58.51 dBpU 2 [45) Freq 2.358 B GHz 39.64 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 50.51 74 39.69 54 Pass
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Hover Camera

FCC Certification Test Report
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Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.46% 3 GHz Mkrl 2.46% 6 GHz
Ref 117 dBwl #fitten 10 dB 96.34 dBpY | Ref 117 dBwV #fitten 10 dB 86.66 dBwl
#Peak #Peak
Log T Log
10 o 10
dB/ [ iR dB/ 5
Difst 7 T Difst P i
18 i an 18 | ;
4B i 4B | |
# . |
R 7 e
LaRw 9w F— ol .- T
Ml $2 Ml $2
Start 2,319 9 GHz Stop 2,430 @ GHz Start 2,319 9 GHz Stop 2,430 @ GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) #Res BH 1 MHz #UEH 2.7 kHz Sweep 34.67 ms (1061 pts)
Marker Trace Type H Axis Amplitude Marker Trace Type H Axis Amplitude
1 1 Freq 2.488 3 GH=z 96.34 dBpU 1 (48] Freq 2.488 B GHz 86.66 dBpU
2 [45) Freq 2.358 8 GHz 51.28 dBpU 2 [45) Freq 2.358 B GHz 48.34 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.28 74 40.34 54 Pass
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FCC Certification Test Report
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Shenzhen Zero Zero Infinity Technology Co., Ltd.
Hover Camera

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.456 @8 GHz Mkrl 2.457 75 GHz
Ref 117 dBpY #Atten 160 dB 92.27 dBpY Ref 117 dBpY #Atten 160 dB 83.33 dBpY
#Peak #Peak
Log Log
18 1 18
4B/ IR A dB/ 1
Offst N Offst S ="
18 — 18
dB o E dB y
[Wrphay X 2 i
TR, .
—— —
LaRw LaRw e
ML S2 ML S2
Start 2.450 89 GHz Stop 2.508 08 GHz Start 2.450 89 GHz Stop 2.508 08 GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) #Res BH 1 MHz #UEH 2.7 kHz Sweep 14.47 ms (1061 pts)
Marker Trace Type H Axis Amplitude Marker Trace Type H Axis Amplitude
1 (48] Freq 2.456 BA GHz 92,27 dBpU 1 (48] Freq 2.457 75 GHz 83.33 dBpu
2 [45) Freq 2.483 5@ GHz 52.88 dBpU 2 [45) Freq 2.483 5@ GHz 41.59 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 52.00 74 41.59 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
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Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.457 45 GHz Mkrl 2.457 &0 GHz
Ref 117 dBpY #Atten 160 dB 95.51 dBpY Ref 117 dBpY #Atten 160 dB 86.68 dBpY
#Peak #Peak
Log 2 Log
1e e 10
o - i T
Offst [ F 0ffet T
10 |z - i .
dB N dB
L, L 2 f 1
T = -~
Lafv LaAv e =
ML S2 ML S2
Start 2.450 89 GHz Stop 2.508 08 GHz Start 2.450 89 GHz Stop 2.508 08 GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) #Res BH 1 MHz #UEH 2.7 kHz Sweep 14.47 ms (1061 pts)
Marker Trace Type H Axis Amplitude Marker Trace Type H Axis Amplitude
1 (48] Freq 2.457 45 GHz 95.51 dBpU 1 (48] Freq 2.457 8@ GHz 86.6A dBpU
2 [45) Freq 2.483 58 GHz G5.27 dBpU 2 [45) Freq 2.483 5@ GHz 43.46 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 55.27 74 43.46 54 Pass
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Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 3 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.413 8 GHz Mkrl 2.411 6 GHz
Ref 117 dBpY #htten 10 dB §9.03 dBpY | Ref 117 dBpY #htten 10 dB 88.71 dBpY
#Peak #Peak
Log Log
10 . 10
dB/ © dB/ ;
0ffst i T P e 0ffst e
10 ; \ 10 =
dB J L dB ] !
z | B | i
PR I T i — —
LaAw LgRy P = -
ML 52 ML 52
Start 2,319 9 GHz Stop 2,450 @ GHz Start 2,319 9 GHz Stop 2,450 @ GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) #Res BH 1 MHz #UEH 6.2 kHz Sweep 17.67 ms (1061 pts)
Marker Trace Type H Axis Amplitude Marker Trace Type H Axis Amplitude
1 (4] Freq 2.413 8 GH=z 89.88 dBpl 1 (4] Freq 2.411 6 GH=z 80.71 dBpl
2 (4] Freg 2.388 @ GHz 53.18 dBpl 2 (4] Freg 2.388 @ GHz 43.72 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 53.10 74 43.72 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd. FCC Certification Test Report

Hover Camera May 18, 2016
Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 3 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.412 9 GHz Mkrl 2.411 8 GHz
Ref 117 dBpY #htten 10 dB 93.89 dBpY | Ref 117 dBpY #htten 10 dB §5.08 dBpY
#Peak #Peak
Log Log
10 2 10
dB/ Al dB/ L
Dffst Dffst P v
10 f : 10 / —
dB dB | 1
AP ~ | ‘
__Gpicd
VTP PR T T " - Fo s el e
LaRw Lgay et i i
ML 52 ML 52
Start 2,319 9 GHz Stop 2,450 @ GHz Start 2,319 9 GHz Stop 2,450 @ GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1061 pts) #Res BH 1 MHz #UEH 6.2 kHz Sweep 17.67 ms (1061 pts)
Marker Trace Type H Axis Amplitude Marker Trace Type H Axis Amplitude
1 (4] Freq 2.412 9 GH=z 93.89 dBpl 1 (4] Freq 2.411 8 GH=z 85.88 dBpl
2 (4] Freg 2.388 @ GHz 5E6.58 dBpl 2 (4] Freg 2.388 @ GHz 4E.86 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 56.58 74 46.86 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 9 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3 Agilent R T 3 Agilent R T
Mkrl 2.463 46 GHz Mkrl 2.468 87 GHz
Ref 117 dBpl #Atten 10 dB 96.21 dBpV Ref 117 dBpl #Atten 16 dB 56.59 dBpY
#Peak #Peak
Log Log
18 1 18
dB/ e dB/ 3
Offst P R g Offst O -
18 i 10 - = -
dB e dB . |
PAabin i, % ey e F e R g
LgPw oy fmot—+—+ 0 —
M1 52 M1 52
Start 2.430 08 GHz Stop 2.508 80 GHz Start 2.430 08 GHz Stop 2.508 00 GHz
#Res BH 1 MHz #VBH 1 MHz Sweep 1 ms (1001 pts) #Res BH 1 MHz #WBH 6.2 kHz Sween 8.867 ms (1001 pts)
Marker  Trace Type W Aie Anplitude Marker  Trace Type W Ais Anplitude
1 Freg 2,463 46 GHz 98.21 dBpl 1 Freg 2.468 87 GHz 88.59 dBpl
2 (48] Freg 2.483 58 GHz 57.44 dBpU 2 [45) Freg 2.483 58 GHz 48.39 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 57.44 74 48.39 54 Pass
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Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 .o 26.3 deg. C, 57 % RH
Conditions
Channel 9 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3 Agilent R T 3 Agilent R T
Mkrl 2.463 25 GHz Mkrl 2.458 28 GHz
Ref 117 dBpY #Atten 10 dB 99.60 dBpY Ref 117 dBpY #Atten 10 dB §8.74 dBpY
#Peak #Peak
L 1 L
10 - 2 Ty
dB/ s ol ™ dB/
Offst |/ Dffst P e R IV
10 - 10 ;
dB = z s ]
e, o 2
i SRR T T
LaRy LaRy T =
M1 52 M1 52
Start 2.430 08 GHz Stop 2.508 80 GHz Start 2.430 08 GHz Stop 2.508 00 GHz
#Res BH 1 MHz #VBH 1 MHz Sweep 1 ms (1001 pts) #Res BH 1 MHz #WBH 6.2 kHz Sween 8.867 ms (1001 pts)
Marker  Trace Type W Aie Anplitude Marker  Trace Type W Ais Auplitude
[&B] Freg 2.463 25 GHz 94,68 dBpl 1 Freg 2.458 28 GHz 88.74 dBpll
2 (& D] Freg 2.483 58 GHz B5.58 dBpl 2 (& D] Freg 2.483 58 GHz 53.53 dBpl)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 65.50 74 53.53 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11b Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.413 3 GHz Mkrl 2411 4 GHz
Ref 117 dBpY #Atten 16 dB 96.32 dBpY Ref 117 dBpY #Atten 160 dB §7.35 dBpY
#Peak #Peak
Log T Log
18 o 18
4B/ 5Ty 4B/ b3
(Offst (Offst N
18 i 18 -
dB i dB
I
f Y I S Ve AN il T
LoFv LgRv b - =
ML 52 ML 52
Start 2.318 @ GHz Stop 2.430 @ GHz Start 2.318 8 GHz ~ Stop 2.430 8 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBK 16 Hz Sweep 9.357 5 (1001 pts)
Marker Trace Type i Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.413 3 GHz 9E.32 dBpU 1 i Freg 2.411 4 GH=z 87.35 dBpU
2 [&5) Freg 2.398 B GHz 49.58 dBpU 2 (&5 Freg 2.398 B GHz 38.63 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 49.50 74 38.63 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11b Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.413 3 GHz Mkrl 2411 4 GHz
Ref 117 dBpY #Atten 16 dB 98.32 dBpY Ref 117 dBpY #Atten 160 dB 89.48 dBpY
#Peak #Peak
Lag 1 Log
18 - 19 1
dB/ § dB/ &
Offst Offst oy
18 7 18 ]
dB ] \ dB .
A A s i B T P : e \.‘.
LgRw LgRv 2
ML 52 ML 52
Start 2.318 @ GHz Stop 2.430 @ GHz Start 2.318 @ GHz Stop 2.430 8 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBK 16 Hz Sweep 9.357 5 (1001 pts)
Marker Trace Type i Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.413 3 GHz 98.32 dBpU 1 i Freg 2.411 4 GH=z 89.43 dBpU
2 [&5) Freg 2.398 B GHz 49.58 dBpU 2 (&5 Freg 2.398 B GHz 38.68 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 49.50 74 38.68 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.
Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11b Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.461 25 GHz Mkrl 2461 48 GHz
Ref 117 dBpY #Atten 16 dB 97.43 dBpY Ref 117 dBpY #Atten 160 dB 88.74 dBpY
#Peak #Peak
Log I Log
18 ¢ 18 .
dB/ ~ dB/ &
Dffst < Offat e <
18 18 = S
dB dB 3
k4 ", "‘ 5
i L STUR PYTRTFRT VPR PR SISO ot S 7
 — N N
LgRw LgRv
ML 52 ML 52
Start 2.45@ B8 GHz Stop 2.500 @6 GHz Start 2.45@ B8 GHz " Stop 2.500 89 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBK 16 Hz Sweep 3.889 5 (1001 pts)
Marker Trace Type i Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.461 25 GHz 97.43 dBpU 1 i Freg 2.461 48 GH=z B8B.74 dBpU
2 [&5) Freg 2.493 58 GHz 49.68 dBpl 2 (&5 Freg 2.483 58 GHz 39.28 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 49.60 74 39.28 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11b Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.461 25 GHz Mkrl 2461 48 GHz
Ref 117 dBpY #Atten 16 dB 98.67 dBpY Ref 117 dBpY #Atten 160 dB 89.92 dBpY
#Peak #Peak
Log 1 Log
18 Lo 18 .
dB/ ~ dB/ e
(Offst B (Offst it .
18 i 18 s
dB dB
o \ 7 T
[ o T .
Lofv LgRv . —
ML 52 ML 52
Start 2.45@ B8 GHz Stop 2.500 @6 GHz Start 2,450 00 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBK 16 Hz Sweep 3.889 5 (1001 pts)
Marker Trace Type i Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.461 25 GHz 98.67 dBpU 1 i Freg 2.461 48 GH=z 89.92 dBpU
2 [&5) Freg 2.493 58 GHz 49.85 dBpU 2 (&5 Freg 2.483 58 GHz 39.24 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 49.85 74 39.24 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11¢g Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.412 § GHz Mkrl 2414 3 GHz
Ref 117 dBpY #Atten 16 dB 94.15 dBpY Ref 117 dBpY #Atten 160 dB 84.54 dBpY
#Peak #Peak
Lag F Log
18 18
4B/ e o 4B/ 1
st { T Offat ot
18 i x 18
dB A . dB | ll
it s ..’le P : =y
o
LgRv LgAv F—= e
ML 52 ML 52
Start 2.318 @ GHz Stop 2.430 @ GHz Start 2.318 @ GHz Stop 2.430 8 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz +WBH 1.8 kHz Sweep 52 ms (10081 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.412 8 GHz 94,15 dBpU 1 i Freg 2.414 3 GHz 84.54 dBpl
2 [&5) Freg 2.398 B GHz 51.88 dBpu 2 (&5 Freg 2.398 B GHz 41.11 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.80 74 41.11 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11¢g Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.415 B GHz Mkrl 2414 9 GHz
Ref 117 dBpY #Atten 10 dB 94.29 dBpY Ref 117 dBpY #Atten 10 dB 84.92 dBpY
#Peak #Peak
Lag Log
10 Z 10
dB/ A dB/ 1
Offst 7 Offst P
1a ; 1a . .
B 3 | | B I
e e mghd o by it s ¥y hopi s it ! = 5 : =
Sy
LgAw LgAv = == S e
M1 52 M1 S2
Start 2,318 @ GHz Stop 2,430 @ GHz Start 2,318 @ GHz Stop 2,430 @ GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1001 pts) #Res BH 1 MHz #UEH 1.8 kHz Sweep 52 ms (1061 pts)
Marker Trace Typa i Axig Amplitude Marker Trace Typa t Axis Amplitude
1 (&9 Freg 2.415 B GHz 94,29 dBpl 1 1y Freg 2,414 9 GHz 84,92 dBpy
2 (& ] Freg 2.398 A GHz 51.75 dBpl 2 (& D] Freg 2.398 B GH=z 41.29 dBpl)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.75 74 41.29 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11¢g Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.456 98 GHz Mkrl 2.455 75 GHz
Ref 117 dBpY #Atten 16 dB 88.94 dBpY Ref 117 dBpY #Atten 160 dB 79.26 dBpY
#Peak #Peak
Lag Log
18 . 18
dB/ R dB/
Dffst " S o . Dffst &
1 / 1 . = D
& L dB
Ay I’
e PR PUT ERE—— f
h R e e 2 e
LgRw LgRv
ML 52 ML 52
Start 2.45@ B8 GHz Stop 2.500 @6 GHz Start 2.45@ B8 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz +WBH 1.8 kHz Sweep 21.67 ms (1091 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.45E 98 GHz 88.94 dBpU 1 i Freg 2.455 75 GH=z 79.26 dBpU
2 [&5) Freg 2.493 58 GHz 58.28 dBpu 2 (&5 Freg 2.483 58 GHz 48.16 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 50.20 74 40.16 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11¢g Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.456 98 GHz Mkrl 2.459 18 GHz
Ref 117 dBpY #Atten 16 dB 96.24 dBpY Ref 117 dBpY #Atten 160 dB 36.04 dBpY
#Peak #Peak
Lag T Log
18 o 18
dB/ 'l R il i dB/ i
(Offst 2" (Offst = e
18 18
4B 4B
S 2 l
Py b
- R T AT IR = 2
2
LgRv LaRv — R
ML 52 ML 52
Start 2.45@ B8 GHz Stop 2.500 @6 GHz Start 2.45@ B8 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz +WBH 1.8 kHz Sweep 21.67 ms (1091 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.45E 98 GHz 9E.24 dBpU 1 i Freg 2.459 18 GH=z 8E.84 dBpU
2 [&5) Freg 2.493 58 GHz 55.88 dBpu 2 (&5 Freg 2.483 58 GHz 44.83 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 55.88 74 44.03 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.412 1 GHz Mkrl 2414 & GHz
Ref 117 dBpY #Atten 16 dB 89.89 dBpY Ref 117 dBpY #Atten 160 dB 82.51 dBpY
#Peak #Peak
Lag Log
18 . 18
dB/ 2. dB/ 1
(Offst 7 (Offst P
i 4 3 i £
dB L 5 dB { |
i Y | |
ol b [ |
v Aol in Athsratorigs o e # 2 7 o
2 Y PR EVY, F— - I
LgRw LgRv
ML 52 ML 52
Start 2.318 @ GHz Stop 2.430 @ GHz Start 2.318 @ GHz Stop 2.430 8 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz +WBH 3.9 kHz Sweep 24 ms (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.412 1 GHz 89.89 dBpU 1 i Freg 2.414 B GHz 82.51 dBpU
2 [&5) Freg 2.398 B GHz 49.24 dBpl 2 (&5 Freg 2.398 B GHz 41.94 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 49.24 74 41.94 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.412 4 GHz Mkrl 2407 3 GHz
Ref 117 dBpY #Atten 16 dB 92.16 dBpY Ref 117 dBpY #Atten 160 dB §3.02 dBpY
#Peak #Peak
Lag Log
18 1 18
dB/ Pt dB/ L
Offst ‘ Offst i —
18 / ; 18 . :
dB / il dB I |
P ! |
PSRN VR FUES S FEpRr T AU Grmape o e -
prseplamge | ez oo e s ———
LgRw LgRv
ML 52 ML 52
Start 2.318 @ GHz Stop 2.430 @ GHz Start 2.318 @ GHz Stop 2.430 8 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz +WBH 3.9 kHz Sweep 24 ms (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.412 4 GHz 92.16 dBpU 1 i Freg 2.487 3 GHz 83.82 dBpU
2 [&5) Freg 2.398 B GHz 52.64 dBpu 2 (&5 Freg 2.398 B GHz 48.95 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 52.64 74 40.95 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.456 28 GHz Mkrl 2.457 35 GHz
Ref 117 dBpY #Atten 10 dB 91.87 dBpY Ref 117 dBpY #Atten 10 dB 82.88 dBpY
#Peak #Peak
Lag Log
18 1 18
dB/ I - T dB/ 1
offst [ 7 | | [T " Dffst T
i = i =
& S & f
R, S P ) = Z
LgRw LgRv
ML 32 ML 52
Start 2.458 8@ GHz Stop 2.500 @8 GHz Start 2.458 8@ GHz Stop 2.500 @8 GHz
#Res BH 1 MHz #YBH 1 MHz Sweep 1 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sweep 18 ms (1091 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axie Amplitude
Freg 2.45E 28 GHz 91.87 dBpU Freg 2.457 35 GH=z 82.88 dBpU
2 [$9) Freg 2,493 58 GHz 51.47 dBpV 2 [$9) Freg 2.483 58 GHz 41,75 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 51.47 74 41.75 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.456 15 GHz Mkrl 2.457 48 GHz
ket 117 dBpY #Atten 16 dB 95.95 dBpY ket 117 dBpY #Atten 10 dB 86.92 depd
#Peak #Peak
Lag 1 Log
18 Sl 18
o S —— By s
Offst |/ 5 Dffst P B B
i : i :
dB dB ]
. 2
i 2
L N R SR . 2
LgRv lofy -+————+—+ [ e
ML 52 ML §2
Start 2.456 A8 GHz Stop 2.500 86 GHz Start 2,456 A8 GHz Stop 2.500 86 GHz
#Res BH 1 MHz #YBH 1 MHz Sweep 1 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sweep 10 ms (1081 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type A Axis Amplitude
1 (&5 Freg 2.456 15 GHz §5.485 dBpl 1 1) Freg 2.457 48 GHz 86.92 dBpl
2 [&5) Freg 2.493 58 GHz SE.72 dBpU 2 [¢5) Freg 2.483 58 GH=z 44.83 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 56.72 74 44.83 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 3 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.415 B GHz Mkrl 2413 8 GHz
Ref 117 dBpY #Atten 10 dB 89.55 dBpY Ref 117 dBpY #Atten 10 dB 80.66 dBpY
#Peak #Peak
Lag Log
18 " 18
B/ Oy B/ g
Offst [ . Offst o
1a : 1a - -
dB b \ dB i i
2 i N‘\_ .‘:
o T e il 2 oIy
=
LaRy LgAw — =
M1 52 M1 S2
Start 2,318 @ GHz Stop 2,450 @ GHz Start 2,318 @ GHz Stop 2,450 @ GHz
#Res BH 1 MHz #BH 1 MHz Sweep 1 ms (1001 pts) #Res BH 1 MHz 4UBH 1 kHz Sweep 1092 ms 1001 pts)
Marker Trace Typa i Axig Amplitude Marker Trace Typa H Axis Amplitude
1 (&9 Freg 2.415 B GHz 89,55 dBpl 1 1y Freg 2,413 6 GHz 86,66 dBpy
2 (& ] Freg 2.398 A GHz 52.32 dBpl 2 (& D] Freg 2.398 B GH=z 42.83 dBpl)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 52.32 74 42.83 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 3 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R % Agilent R T
Mkrl 2.415 3 GHz Mkrl 2414 & GHz
Ref 117 dBpY #Atten 16 dB 90.99 dBpY Ref 117 dBpY #Atten 160 dB 31.96 dBpY
#Peak #Peak
Lag Log
18 1 18
dB/ - dB/ .
Dffst 0ffst S
18 5 x 18 e e
dB J I dB [ 1
I . e Mo ,\21.- =
Lofv LgRv roa s —
ML 52 ML 52
Start 2.31@ @ GHz Stop 2.450 @ GHz Start 2.31@ @ GHz Stop 2.450 @ GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBH 1 kHz Sweep 109.2 ms (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.415 3 GHz 98.99 dBpU 1 i Freg 2.414 B GHz 81.96 dBpU
2 [&5) Freg 2.398 B GHz 54.13 dBpU 2 (&5 Freg 2.398 B GHz 44,12 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 5413 74 44 .12 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 9 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.455 27 GHz Mkrl 2.457 37 GHz
Ref 117 dBpY #Atten 16 dB 89.12 dBpY Ref 117 dBpY #Atten 160 dB 80.28 dBpy
Peak Peak
Lag Log
18 . 18
dB/ & dB/
Offst | J = P Offst -
10 18 = =
dB dB o
ot " 2 [
Mo D PSR AR 2
s w—
LgRw LgRv
ML 52 ML 52
Start 2.43@ 8@ GHz Stop 2.500 @6 GHz Start 2.43@ 88 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBH 1 kHz Sweep 54.6 ms (1061 pts)
Marker Trace Type i Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.455 27 GHz 89.12 dBpU 1 i Freg 2.457 37 GHz 86.28 dBpU
2 [&5) Freg 2.493 58 GHz 53.68 dBpu 2 (&5 Freg 2.483 58 GHz 42,33 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 53.68 74 42.33 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 9 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.459 65 GHz Mkrl 2.457 53 GHz
Ref 117 dBpY #Atten 16 dB 92.88 dBpY Ref 117 dBpY #Atten 160 dB 34.08 dBpY
#Peak #Peak
Lag Log
18 1 18
dB/ I N [ E/ .
Offst - 0ffst 1 -
18 18
dB dB )
o F T
o b o i
T =T o
LyAw LyAv s s,
ML 52 ML 52
Start 2.43@ 8@ GHz Stop 2.500 @6 GHz Start 2.43@ 88 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #UBH 1 kHz Sweep 54.6 ms (1061 pts)
Marker Trace Type i Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.459 BS GHz 92.88 dBpU 1 i Freg 2.457 58 GH=z 84.88 dBpU
2 [&5) Freg 2.493 58 GHz 57.28 dBpu 2 (&5 Freg 2.483 58 GHz 46.93 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 57.20 74 46.93 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

MIMO Mode_Test Data

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.469 2 GHz Mkrl 2407 § GHz
Ref 117 dBpY #Atten 16 dB 97.89 dBpY Ref 117 dBpY #Atten 160 dB 89.49 dBpY
Peak Peak
Log T Log
10 o Lo .
dB/ R dB/ &
(Offst (Offst i \
i i /
& , 4B ! |
Pl k!
M 0 P b S ot A ot 2 =5
e IS ] g Vi = T »-0 -
LgRw LgRy — =
ML 52 ML 52
Start 2.318 @ GHz Stop 2.430 @ GHz Start 2.318 @ GHz Stop 2.430 8 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz +WBH 3.9 kHz Sweep 24 ms (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
(&9 Freg 2.489 2 GHz 97.89 dBpU i Freg 2.487 9 GHz 89.49 dBpU
2 [&5) Freg 2.398 B GHz 51.64 dBpu 2 (&5 Freg 2.398 B GHz 42,13 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.64 74 42.13 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 1 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.486 2 GHz Mkrl 2.4085 8 GHz
Ref 117 dBpY #Atten 16 dB 180,18 depY Ref 117 dBpY #Atten 10 dB 91.67 depV
Peak I Peak ‘
Log Log ‘
18 18 1
B/ ] B/ oI
Offst Fi Offst i |
1 3 10 / |
dB S| |
LaAy LoAv [ ppmmm—— -
ML 52 ML §2

Start 2.318 @ GHz

Stop 2.430 6 GHz

Start 2.318 @ GHz

Stop 2.430 8 GHz

#Res BH 1 MHz #YBH 1 MHz Sweep 1 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sweep 24 ms (1081 pts)
Marker Trace Type i Axis Amplitude Marker Trace Type A Axis Amplitude
1 (&5 Freg 2.486 2 GHz 186.18 dBpl 1 1) Freg 2.485 § GHz 91.87 dBpl
2 [&5) Freg 2.398 B GHz S4.68 dBpU 2 [¢5) Freg 2.398 B GHz 44.82 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 54.60 74 44.82 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.456 65 GHz Mkrl 2.455 66 GHz
Ref 117 dBpY #Atten 16 dB 94.44 dBpY Ref 117 dBpY #Atten 160 dB 85.56 dBpY
Peak Peak
Lag Log
18 5 18
dB/ i e = YT T dB/ 1
Offst e Offst e T o— E—
T 18 ; -
& | 4B
S5 TV VPR QTR TRy =
s - I P | PE—— PR
LgRw LgRv
ML 52 ML 52
Start 2.45@ B8 GHz Stop 2.500 @6 GHz Start 2.45@ B8 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz +WBH 3.9 kHz Sweep 18 ms (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.45E BS GHz 94,44 dBpU 1 i Freg 2.455 BB GH=z 85.56 dBpU
2 [&5) Freg 2.493 58 GHz 49,95 dBpl 2 (&5 Freg 2.483 58 GHz 41.12 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 49.95 74 4112 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 11 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.456 25 GHz Mkrl 2.457 86 GHz
Ref 117 dBpY #Atten 16 dB 181.94 dBpY Ref 117 dBpY #Atten 160 dB 92.98 dBpY
Peak . Eeak
Log
18 N — o L
& |/ . B/ e — |
Offst | 7 g (Offst ;
IS : i )
dB P dB
LgRv LgRv T D
ML 52 ML 52
Start 2.45@ B8 GHz Stop 2.500 @6 GHz Start 2.45@ B8 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz +WBH 3.9 kHz Sweep 18 ms (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.458 25 GHz 181.94 dBpu 1 i Freg 2.457 88 GH=z 92.93 dBpU
2 [&5) Freg 2.493 58 GHz 56.19 dBpu 2 (&5 Freg 2.483 58 GHz 45.28 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 56.19 74 45.20 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 3 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.411 6 GHz Mkrl 2.413 2 GHz
Ref 117 dBpY #Atten 16 dB 94.55 dBpY Ref 117 dBpY #Atten 160 dB §1.01 dBpY
#Peak #Peak
Lag Log
18 o 10
dB/ P s dB/ 3
Offst i ) 0ffst Y
18 ; T 16 . =
dB i N 4B l
2 i,
S |
5 e
L P NN S S| N A
ML 52 ML 32
Start 2.31@ @ GHz Stop 2.450 @ GHz Start 2.319 0 GHz Stop 2.458 @ GHz
#Res BH 1 MHz #UBH 1 MH=z #5wesp 1 ms (10081 pts) #Res BHW 1 MHz #UBH 6.2 kHz Sweep 40.47 ms (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type X Axis Amplitude
1 (&9 Freg 2.411 B GHz 94,55 dBpU 1 1> Frag 2.413 2 GHz 81.81 dBpU
2 [&5) Freg 2.398 B GHz 58.24 dBpu 2 (&) Freq 2.398 @ GH=z 45.84 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 58.24 74 45.84 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report

May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 3 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 2.411 6 GHz Mkrl 2489 5 GHz
Ref 117 dBpY #Atten 10 dB 95.54 dBpY Ref 117 dBpY #Atten 10 dB 85.98 dBpY
#Peak #Peak
Lag 7 Log
18 18
dB/ i e Pt dB/ z
Offst Offst e
18 18
B 1 ]| B
et :
[ f - —
LgAw LgAy F——— AL S
M1 52 M1 S2
Start 2,318 @ GHz Stop 2,450 @ GHz Start 2,318 @ GHz Stop 2,450 @ GHz
#Res BH 1 MHz #BH 1 MHz #5weep 1 ms (1081 pts) #Res BH 1 MHz #UEH 6.2 kHz Sweep 17.67 ms €1001 pts)
Marker Trace Typa i Axis Amplitude Marker Trace Typa * Axis Amplitude
1 (&9 Freg 2,411 B GHz 95,54 dBpl 1 1y Freg 2,489 5 GHz 85.98 dBpy
2 (& ] Freg 2.398 A GHz 58.28 dBpl 2 (& D] Freg 2.398 B GH=z 48.51 dBpl)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 58.28 74 48.51 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.
Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 9 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.459 12 GHz Mkrl 2466 17 GHz
Ref 117 dBpY #Atten 16 dB 94.73 dBpY Ref 117 dBpY #Atten 160 dB 85.29 dBpY
#Peak #Peak
Lag Log
i) : i)
dB/ p—— st T 4B/ 1
Dffst 7 i3 Dffst N e —
18 L 18 ,
dB LN o dB ] \
bty [ |
" / -~ v 2
LgRy LaAv i e
ML 52 ML 52
Start 2.43@ 8@ GHz Stop 2.500 @6 GHz Start 2.43@ 88 GHz Stop 2.500 860 GHz
#Res BH 1 MHz #YBH 1 MHz Swesp 1 ms (1801 pts) #Res BH 1 MHz #WBH 6.2 kHz Sweep 8.867 ms (1091 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axis Amplitude
1 (&9 Freg 2.459 12 GHz 94.73 dBpl 1 i Freg 2.468 17 GH=z 85.29 dBpU
2 [&5) Freg 2.493 58 GHz 68.39 dBpu 2 (&5 Freg 2.483 58 GHz 47.58 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 60.39 74 47.50 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd.

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 9 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
% Agilent R T % Agilent R T
Mkrl 2.456 95 GHz Mkrl 2.458 35 GHz
Ref 117 dBpY #Atten 16 dB 95.87 dBpY Ref 117 dBpY #Atten 160 dB $3.03 dBpY
#Peak #Peak
Lag " Log
18 | 16
4B/ T B NPl M e 4B/ s
Offst [/ 0ffst - Pl
18 i 18 sl g -
& _ dB ]
i
L 2
LRy LA wm s o
ML 52 ML 32
Start 2.43@ 8@ GHz Stop 2.500 @6 GHz Start 2.430 08 GHz Stop 2.508 88 GHz
#Res BH 1 MHz #VBH 1 MHz Sweep 1 ms (1601 pts) #Res BH 1 MHz #UBH 6.2 kHz Sweep 28.27 ms (1001 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type X Axis Amplitude
1 (&9 Freg 2.45E 95 GHz 95.87 dBpU 1 1> Frag 2.458 35 GHz 83.83 dBpU
2 [&5) Freg 2.493 58 GHz 61.61 dBpU 2 (&) Freq 2.483 58 GHz 48.16 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 61.61 74 48.16 54 Pass

***END OF TEST REPORT***
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